
PROFESSIONAL 
SERVICES GROCP, INC. 

February 10, 1993 

Mr. Jeffrei Gould, Chief 
Water Pollution Control 
Department of Environmental Protection 
Southeast"ReQib~, Lakeville Ho~pital 
Lakeville, ~Mi~t~chusetts 01346 

RE: NPDES Monitoring, January 1•993 

Dear Mr. Gould: 

Please find eh~lo~ed monthly compliance re~orting retards for the 
New Bedford Water Pollution tontrol Facility, for January 1993. 
Documents include the Discharge Monitoring Report 
(MA 0100781), Maintenance Task Summary and the Monthly Monitoring 
Re-port. 

To summarize treatment levels against major permit limitations, 
the Incinerator destruction tonnage for January totaled 145 dry 
tons. Dewatered Slud~e tonnage was 137 dry tons, with 8 dry tons 
[...]
0.10 
0.10 
0.10 
0.50 
0.10 
0,10 
0.10 
0.10 
0.10 
0.10 
0.10 
0.10 
o. 10 
O; iO 
0, 10 
0.10 
0.20 
0.10 
0.10 
(l,10 
0.10 

FECAL 
COLI FORMS/ 

100 ML 
·1!:;; 
i..1.•,.i. 

20,(i 
20.0 
20.0 
20.0 
20.0 
20,0 
20.0 
31.6 
20.0 
20:0 
20.0 
20.0 ,o ,, 
·-"Ur'.' 

20.0 
20.0 

~ OL ":= 
.L'.JL!1i.. 

126~9 
20:0 
20.0 
20.0 

20.0 
·-:,r;; ' ..,:.._1,.1 

35,5 
31,6 
20.0 
25.1 
31.6 
20.0 
I"\:'\;, 
i.tJ,V 

·1/1 
i-V1 

186. 
71 
..i.i, 

D.O. 
INFLUENT 

MG/L 
4.5 
4.B 
4.9 
5.0 
8.6 
t; 0 
1.•1! 

6.3 
c. L 
1.•,u 

5.6 
5.4 
8,1 
7 ':'• 
!,/_ 

2.9 
9.6 
-; :! 
i,'t 
I 7 
D • ~' 

" ' Q,l 

8.2 
: ''1 
f,i. 

; D D,, 

6.2 

L ·"'.'• 
U1.£. 
; C 
D,\,1 
'7 '7 
i,J 

6.4 
~ L ......... 

D,{L 
EFFLUENT 

M6/L 
9.4 
9.7 
9.2 
9.1 
a t. J., 

10.0 
l (l /1 
10,2 

!,i.• 

·j D 
Ir! 

10.2 
10.8 
~ 1 ~ 
.i..J.11.' 

10.E: 
lG.2 
10. 4 
i0.8 
10. 4 

0 :; 
:: ... • 

10.6 
0 C• 
i•! 

9.7 
10.2 

" 7' 

11. 
10 • 



DATE 
03-01-'13 

03-c:.-93 
03-04-93 
03-05-93 
03-06-93 
;)3-07-93 
03-08-93 
03-09-93 
t)3-1 G-93 
03-11-93 
(,7_1 ")_C,"7 
'.'1..' J. i.. i·-' 

03-13-93 
03-14-93 
G3-15-93 
03-16-9:, 
03-17-93 
[;1'_10_0? 
'.'•-' .i.W l·-' 

03-19-93 
03-20-93 
03-21-93 
03-22-93 
03-23-93 
03-24-93 
03-25-93 
03-26-93 
03-27-93 
03-28-93 
03-29-93 
03-30-93 
03-31-93 

TOTAL 

MAX 
AVERAGE 

CITY OF NEW BEDFORD WATER POLLUTION CDNTROL FACILITY 

AVE. SLUDGE 
DEPTH { IN I) 
CLARIF~ER #1 

14. 0 
18.0 
16.0 
18;0 
p; {; ... ._.,,., 
1!::.0 
15.0 
14.0 
61 ... 

.l'-'1'.' 

20.0 
1B.O 

13 /) 
13J; 
25.0 
1420 
l ,J ,., 
J.!1\1 

·'11 t; 
.i...!:'.' 

19, (i 
17.G 
14.0 
13.0 
'if. t; 
.i..;J,'-.1 

15.0 
1 ~ .... 
J.1..•1··.' 

18.0 
20.0 
12.0 
15. Ci 
14:0 
15,0 

506. 
12, 

AVE. SLUDGE 
DffTH (IN.) 
CLARIFIER #2 

:9.0 
21.0 
18.0 
19 ,() 
21/i 
19 .0 
15. 0 
16.0 
·:7 :·: 
L..:.,,V 

14.0 
19 I{) 
17.0 
16.0 
"11 f; 
i...1. ,v 

13.0 
21,0 
23.0 
18.(i 
2i.O 
17.0 
1"'.'.: /\ 
J.·-•1'.! 

17 .0 
14.0 
i O t, 
J.U,•.• 
1Ci. l"l 
.i.1..1,i_: 

1B.O 
l"'\I"'\ .-. 

LL,U 
21.0 
IL ;) 
.i.u,v 

559:0 
13 .0 
23.0 
18.0 

AVE, SLUDGE 
DEPTH {IN,) 
CLARIFIER t3 

19.0 

24.0 
17.0 
18.0 
19 .0 
19.0 

15.0 
15=0 
18. 0 
18.0 
16.0 
181:0 
18,0 
Ll,V 
r"\'"\ t\ 
1.1.,V 

19.0 
15.0 
23.0 
16.0 
17 I 0 

17:0 ..,,,. ;"; 
i..i..1'.' 

19.0 
20,0 
17.0 
18.0 
21.0 
21.0 

;:,76.0 
15.0 
24.(l 
i O L 
J.U1V 

A!.JE I SLUDGE 
DEPTH (IN.} 
CLAF:IFIER H4 

10 fi 
.!. ! • V 

18.0 
21.0 
27.0 
.,'Z f'j 
i..·~' I\! 

21.0 
17.0 
16.0 
21.0 
21.0 
23.0 
23.0 
17 .o 
':7 :-: £..:.:.v 
20.0 
ii 1\ 
.J.i,'.' 

17.0 
22,0 
22.0 
lb.O 
i7.0 
17.0 

i.. ":!1 i"i 
u-_:.1 ,.._, 

16.0 
27.0 
20.4 

SLUDGE 
PUMP (HRS) 

~1 
6.00 
7.00 
8. 50 
6 ,(H) 
2.00 
2.00 
5.00 
5 ,(H) 
6.00 

4.50 
2 ,(H) 

2.00 
4.00 
2.50 
6.0{) 
4 ,;:;(! 
6.00 
4.00 
7.00 
6.50 
4.00 
5 ,(H) 

2 ;(H) 
5.00 
s.oo 
6.00 
4 .(H) 
7.00 

134. ~;o 
2.00 
8.50 
4.80 

SLUDGE 
PUMP (HRS} 

W1 
rr.:. 

5.0{l 
6 .00 
5. 50 
7.00 
1.00 
2.00 
6.00 
7,GO 
2.00 

4 .00 
2.00 

2. ()(l 
4 .% 
2.00 
9.00 
4.00 
6.00 
b:l)I) 

4.00 
2.00 
~i.00 
2.00 

b.00 
!f.UU 
7.00 
l:.aOO 

120,50 
1.00 
9.00 
4.30 



DATE 
03-01-93 
03-02-93 
03-(;3-93 
03-04-93 
C:3-05-93 
03-06-93 
03-07-93 

{!3-09-93 
03-10-93 
(;3-11-93 
03-12-93 
03-13-93 
(;':;_;,1_01" 
,_,,.., .l'"l' .'·-· 

(L3- l 5-93 
;";"Lll-0? 
,_,,.., J.U !•..! 

03-17-93 
[)3-18-93 
03-19-93 
03-20-93 
03-21-93 
03-22-93 
:)3-23-93 
03-24-93 
(t.3-25-93 
03-26-93 
03-27-93 
03-2B-93 
03-29-93 
03-30-93 
03-31-93 

TOTAL 
MIN 
MAX 
AVERAGE 

CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

SLUDGE SLUDGE 
PUMP {HRS} 

!17 
fr.:, 

4. (H) 
!: :"1A 
1,.i,\_i'.) 

4.00 
7 .00 
4.00 
2.(H) 
-, tiii 
! •'-''.' 
7 (;{; 
! •'-''-' 
,~ (;(; 
: • ;;v 

. 50 
:00 
.oo 
,GO 

,00 
.oo 
,00 
.00 

t;f; ,vv 

11 .00 
.00 
.00 
.38 

PUMP { HF~S} 

6.00 
6.00 
4.00 
2.00 
2,(H) 

4.00 
5.00 

" r,,·, 
i.,VV 

2.00 

4.00 

5.00 
2.00 
6,00 
4.00 
5. 50 
2.00 
2.00 
5.00 

1.00 
2.00 
5.00 
2.00 
4.00 
4.00 

96.50 
1.00 
6.00 

INCINERATOR CENTRIFUGE 
HCURS 1000 GAL. 
24.00 
24.00 
20.25 
24.00 
24: (H) 
24:00 
23.25 
20.75 
6.33 

16.00 
.-, I •"• •"• .:::q.,t_;t) 

24:00 
13.75 

? 7t; ._.,, ... 
·}(; ~(i 
1.v, -..•v 

7.00 
24.00 
24.00 
23.00 
24.00 
22.75 
23:00 
20. 50 
24.00 
23.00 
22.00 
23,50 
l"H '1!: 
Li ,i-,..l 
f !: "TC 
.L-..i:f1o.l 

19 .00 
16.75 

626.08 
3.75 

24:00 
20.20 

·'11:: L 1 J..,.•,u~ 

23.62 
10 o-r 
J.!i !·-' 
.,, L') 
i..·-'• I.Ji.. 
")1' .f.'j 
J..·-· I Ul. 
'i7 I': £...:.,,c,,l 

:J 1'~ 
I•·-'·-' 

1.43 
18.04 
29.30 
37 .34 
16.86 

? LO 
·-'1Uf 

·'11' 1-r 1..._•,.J.·-· 

7.56 
23.62 
2~:. 99 
28.47 
31.68 
12.87 
1B,82 
28.04 
34. 9:, 
1.13 

31.90 
14.14 
16.88 

31. 4~, 
21.79 

63~,. 45 
L13 

37.34 
21.18 

CENTRIFUGE 
X SOLIDS 

5 .10 
4.90 
5.00 
5.00 
6,20 
5.40 
4.70 

5.10 
:,.00 
4 .00 
3.10 
4.50 
~,.10 
t; 7/1 
-..•,IV 

4 .60 
4.30 
3.40 
4.30 
4.30 
2.s·o 
3.20 
3.50 
3.60 
5.00 
3.20 
5.60 
1. 90 
2.20 
3.00 

1. 90 
6.40 
4.34 

CENTRAE 
TSS MG/L 

190 
'17r'!. 
1..._•L 

188 
1 ~') 
..\.1,,'J.. 

288 
")t;L 
J..1,,'l...' 

HH 
!. IU 

3~,0 
"'7'1"T 
J Li 

.320 
120 
16() 

196 
200 
130 
130 
128 
240 
256 
240 
:"17·i 
j_.;,,11.. 

40 
156 
320 
312 
560 
!"T! 
liO 

216 
204 

4 .,., 
JL 

24 

r,wc 
!...·nrd ... 

'/, SOLIDS 
26. 90 
-''),1 ifi 
.i.."T1 /V 

25.80 
i.'1', . .)\J 
27, (H) 
27.40 
25. '10 

27:80 
28,00 
27,00 
26.10 
Lt;, UU 

29:30 
28.50 
28.70 
26.70 
29.80 
29,20 
29.30 
28.00 
28180 
28,30 
28.90 
30.10 
30.00 
31. 50 
24.80 
28,60 

24,30 
31.50 
27.85 



CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

CHLORINATION CHLORINA1ION OIL & GREASE 

DATE 
0:.-01-93 
03-02-93 
f;'7_;)1'_Q'1' 
V·-' '..':.' I<-' 

03-04-93 
03-05-93 
03-06-93 
(;3-07-93 
03-08-93 
[;3-(;9-93 
03-10-93 
03-11-93 
03-i2-93 
03-13-'13 
03-14-93 
03-15-93 
03-i6-93 
0.3-17-93 
03-18-5'3 
03-19-93 
03-20-93 
03-21-93 
03-22-9I, 
0.:.-23-93 
03-24-93 
03-25-93 
(i3-26-93 
03-27-93 
03-28-93 
0!.-29-93 
03-30-93 
03-31-93 

TOTAL 
MIN 
MAX 
AVERAGE 

DOSAGE ?GST RESIDUAL EFFLUENT 

2720 
259:1 
276:1 
'1"'!C i!: 
i.1:-i't 
7"J.~7 
·-'i.."!! 

2485 
2400 
';L 1 t;. 
i..W.i.<-' 

'1L 7::. 
..:.!..•! ... ' 

2770 
3100 
L'1t.t. 
3050 
3555 
'77!:.~ 
._, • .;._1.._1 

3075 
3445 
3600 
3108 
2916 
2904 
2B90 
3035 
3900 
3488 
3303 

3220 
3430 
3520 
3480 

95482 
2400 
39(li) 

3080 

MG/L 
5.30 
5.90 
f.. 1(; 
'..!•:.''.! 

5, 5'0 
5.30 
5.90 
5.50 
6100 
4.90 
5 .10 
4160 
5.80 
~,.BO 
51.30 
5.00 
5.00 
4.90 
~,.60 
5,90 
5,90 
5.90 
5.50 
5.90 
5.60 
5, 8{i 
=i160 
4.80 
5.(H) 
5.50 
~ •• 10 
5.10 

4.60 
6.30 
5.47 

MG/L 

22.00 

21,00 

120.00 

17.00 
120.00 
40.20 



PLANT PERSONNEL 

NAME 
ROBERT KINS 
LISA HUBLEY 
WARREN ABREU 
TOMAS ANI.lRADE 
JAMES BALIFE~Ll 
MORRIS STEBENNE 
ALBERT SANTOS 
SHAUN NILES 
STEVEN LAMBALDT 
,JOHrJ CALDAS 
THERESA ALMEIDA 
DANIEL PLANTE 
MICHAEL FRADE 
DANIEL BRISSGN 

PLANT DESIGN DATA: 
TVN:, 
,!i t..1 

CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

TITLE GRADE 
PROJECT MANAGER 7 
DPffAT IONS MANAGER 1:, 

CHIEF OPERATOR 7 
CHIEF OPERATOR 7 
CHIEF OPEHATQR 
GRAD£ OPERATOR 
GRADE QPERATUR 
CHIEF OPERATOR 
CHIEF OPERATOR 
GRADE OPERATOR 
LABORATORY MANAGER 

6 
6 
C 
·-' 
7 
L 

" 7 
.:., 

LABORATORY TECHNICIAN 3 
MAINTENANCE 
MAINTENANCE 

., 
i.. 

PRIMARY CURRENT AVERAGE FLOW 32.2 
DESIGN CAPACITY: 30 MGD 

COMPOSITE SAMPLE INFDRHATIDN 

COMPOSlTE FROM 12AM TO 11 PM 
NUMBER OF SAMPLES IS 24 
1 HOUR INTERVALS BETWEEN SAMPLES 
COMPOSITE ?HOPGRTIONAL TO FLOW 



ESR 

PROFESSIONAL SERVICES GROUP 
NEW BEDFORD WASTEWATER TREATMENT PLANT 

EQUIPMENT STATUS REPORT MONTH OF MARCH, 1993 

(OUT OF SERVICE) (OFF-LINE) 

ITEM UNIT & UNIT OS OL DATE-OFF DATE-ON REMARKS 
# 

1 GREASE FEED X 3/1/93 3/1/93 INSTALL SPLASH GUARD 
PUMP 

2 INFLUENT FIX HOIST MOUNT 
SAMPLE PUMP 

3 02 ANALYZER X 3/3/93 3/3/93 RECHARGE PROBE 

4 AIR SEMI ANNUAL PM'S 
COMPRESSORS 

5 MOTOR ROOM X 3/1/93 3/3/93 FIX BRAKE 
HOIST 

6 OVERALL 3/4/93 INSTALL LIGHTING 
FACILITY SPIRAL STAIRCASE 

7 #1 CL 2 WATER SUPPLY VALVE 
EVAPORATOR REPAIRED 

8 #3 CL:;:: X 3/8/93 3/8/93 REPLACED 
CONTACT DRAIN VALVE 
CHAMBER 

9 CHLORINATOR REPLACE LIGHT BULBS 
ROOM 

10 GREASE PUMP 2/16/93 3/9/93 CONTROLLER-ELECTRICAL 
MOTOR PROBLEM CORRECTED 

INTERMITTENT 

11 GRIT CHAMBER X 6/3/92 3/10/93 FABRICATE/REPAIR 
POLES POLES 



12 EMERGENCY 3/12/93 3/12/93 REPLACE BELTS 
GENERATOR 

13 EMERGENCY MONTHLY 
GENERATOR EXERCISE/POWER 

FAILURE 

14 OVERALL 3/15/93 3/15/93 HEATER REPAIRED 
FACILITY CONTROL ROOM 

15 INCINERATOR X 3/16/93 3/16/93 REPLACED LEAKING 
VALVES # 3&4 

16 GREASE PUMP X 3/9/93 3/18/93 REBUILD PUMP/REPAIR 
J{lfilTOR AND GEAR Df.n.JL~!f ii 

17 SCREENINGS X 3/18/93 3/18/93 ELECTRICAL REPAIR-
HOIST CONTROL SWITCH 

18 MOYNO EXERCISE VALVE TO 
DILUTION REMOVE SEAT BLOCKAGE 

VALVE 

19 BAR SCREENS PM 

20 RSP-SUMP CLEAN-PM 
PUMP 

21 COMBUSTION FILTER CLEAN-PM 
AIR FAN 

22 SLUDGE PUMP CLEAN-PM 
ROOM SUMP 

PUMP 

23 #1 BAR X 3/25/93 3/26/93 REPLACE BROKEN LINK 
SCREEN 

24 ALLIED 3/29/93 3/29/93 CLEAN CLOGS 
COLLOID UNIT 

25 FILTOMAT X 3/30/93 3/31/93 CLEAN SCREENS 

26 

27 

28 



PROFESSIONAL 
SERVICES GROUP, INC. 

May 10, 1993 

Mr. Jeffrey Gould, Chief 
Water Pollution Control 
Department of Environmental Protection 
Southeast Region, Lakeville Hospital 
Lakeville, Massachusetts 02346 

RE: NPDES Monitoring, April 1993 

Dear Mr. Gould: 

Enclosed are monthly compliance reporting documents for the New 
Bedford Water Pollution Control Facility. Submittals include the 
Discharge Monitoring Report (MA 0100781), the Maintenance Task 
Summary, and the Monthly Monitoring Report operational spread
sheets. Together these documents comprise compliance reporting 
for the month of April, 1993. 

In summary, the New Bedford Facility was in full compliance with 
all· discharge parameters set forth in the NPDES permit. Incinera
tor destruction tonnage of dewatered sludge was 82 tons dry solids 
for the month, against a Consent Decree stipulation of 90 tons per 
month, minimum. The lower destruction tonnage is attributed to 
a low Influent TSS for the month at 79 mg/L. With TSS removal at 
42 %, and Effluent TSS at 46 mg/L, there was not sufficient inven
tory to dewater and incinerate at the 90 ton dry solids level. 
Thickened grease destruction tonnage totaled 8 tons dry solids, for 
a total incineration tonnage of 90 tons for the month. 

Biochemical Oxygen Demand Influent concentration was 103 mg/L, with 
removal at 9 % across the primary plant. Geometric mean of Fecal 
Coliform was calculated at 23.2 colonies per 100 ml. sample for the 
month of April, against a permit limitation of 200 colonies per 100 
ml. 

A summary of compliance with major Consent Decree and NPDES stipu
lations and parameters for April, 1993, follows. 

TSS % 
REMOVAL 

12-MO. 

Limit: 45 

04/93: 46 

EFF. 
TSS FECAL TONS 

12-MO. COLIFORM MO. 

75 200 90 

55 23.2 82 

Fort Rodman, New Bedford, Massachusetts 02744 
·--~, ,..,..,. "",. r,,r,, CA V lt..ns:t\ QQ1-fi179 

TONS TONS 
3-MO. 12-MO. 

100 120 

117 122 



Letter: Mr. Jeffrey Gould 
NPDES Permit Monitoring, April 1993 
Page 2 

Should any additional information, explanation or documentation be 
necessary, please contact me directly at (508) 991 - 6166. 

Sincerely, 

~~ 
Project Manager 

ENC: ( 17) 

cc: NPDES Program Operations Section (WPC) 
U.S.E.P.A. Permit Compliance Section 
James Small (CDM) 
Lawrence Worden (City of New Bedford) 
Ronald LaBelle (City of New Bedford) 
Scott Alphonse (City of New Bedford) 
File 



PROFESSIONAL 
SERVICES GROUP, INC. 

CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 
MONTHLY REPORT 

MONTH OF APRIL, 1993 

AUTHORIZED REPRESENTATIVES: ROBERT KING & RONALD H. LABELLE 

AUTHORIZED SIGNATURES ~ µ/;JI~ 

Fort Rodman, New Bedford, Massachusetts 02744 
508/991·6166 FAX 508/991-6179 



RMITTEE NAME/ ·oDR£S5 (Include 
,iliry Name/Local/,:; '"'•renr) 
~--1iE.W_h_ _QRJLJL,:Y __________ _ 
~~-D.Jil _ _R_G..llM..AJ'.L_ ________________ _ 

-~OR.lL _____ _MA_u.21'...4_4____ 

------------------------------------
,c1L1n-il_W...-.fil_~~Q_J,L_LP _________ _ 
,cAT1ort_fJL_liJ: .. QEQR.Q_ _____ MA 02I!t_O _ 

NATIONAL POLLUTAN 

DISCHARGI 
2-16 

CHARGE ELIMINATION SYSTEM (NPDES) 
"'HTORING REPORT rDMR) 

17-19 

MA01 Qu7B1 001 A 
PERMIT NUMBER DISCHARGE NUMBER 

MONITORING PERIOD 

FROM I ('I '!I: I l"I /. I ri .,. I To 1 ·a·-,;· 1 n:.. ~ 

MAJOR 
CSUBR S) 

F - FINAL 

Form Approvea 

0MB No. 2040-0004 

TREATMENT PLANT OUTFALL 
EFFLUENT 
*** NO DISCHARGE 1 __ 1 *** 

TTN:_RON LABELLE, PLANT SUPT. NOTE: Read instructions before completing this form. 

PARAMETER 

(32-37) 

CSO STATRE ?6HR 
>1 Y S ID • 8 AH I A 
AN3!: 1 fl 1 

:FFLU_ENT GRJ)_SS 
IOEL FLTH 4DAY 
tA~PIA 
rBY1C 1 0 1 

LU.ENT GROSS 
~OEL FL TH 70AY 
fPRINOOON 
rBZ6A 1 {: 1 
EFFLUENT GROSS VALUE 
~OAEL STATRE Y6HR 
U MYSIO. BAHIA 
roN3E 1 o 1 

EFLUENT GxOSS 
OD, .5-DAY 

(20 DEG. C> 
0310 1 C 1 

-EFLUENT 
H 

Ronald Labelle, Supt. 
Robert King, Proj. Manag 

TYPED OR PRINTED 

(3 Card Only) QUANTITY OR LOADING (4 Card Only) QUALITY OR CONCENTRATION 
(46-53) (54-61) (38-45) (46-53) (54-61) No. l"REoi;:Ncvl SAMPLE 

EX ANALYSIS TYPE 
AVERAGE I MAXIMUM I UNITS MINIMUM AVERAGE MAXIMUM UNITS 

62-63>1 < 64-68 > I < 69-10 > 

****** ** **** I( 
) ****** ****** IC 23) 0 

I CERTJFY UNDER PENAL TY OF LAW THAT I HAVE PERSONALLY EXAMINED 
ANO AM FA'"41UAR WITH THE INFORMATION SUBMITTED HEREIN. ANO BA.SEO 
ON MY INQUIRY OF THOSE INDIVIDUALS IMMEDIATELY RESPONSIBLE FOR 
OBTAINING THE INFORMATION. I BELIEVE THE SUBMITTED INFORMATION 
15 TRUE. ACCURATE ANO COMPLETE I AM AWARE THAT THERE ARE SIG 

.zNIFICANT PENAL TIES FOR SUBMITTING FALSE INFORM.A TION. INCLUDING 
THE POSSIBILITY OF FlNE ANO IMPRISONMENT SEE 10 U.SC § 1001 ANO 
3 3 USC \ 131 9 f p,,noltws uru/n thf'~f" statutf':> may mcludr fmn, up to S IO.(HHI 
n,u:I 1,r maximum 1mpn-.011nwnt u/ h,•tu•,•f'n 6 month,-i and .i .\f"Or .... , OFFICER OR AUTHORIZED AGENT 

93 

NUMBER YEAR 

5 10 

MO DAY 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all t11tud1ments here) 

LIMITS AND MONITORING REQUIREMENTS REFLECT CONSENT DECREE 8702397-T. Toxicity test are performed annually 
n January, April, July & October. Toxicity results are reported on the DMR & Submitted by March 15, June 1: 

(REPLACES EPA FORM T-•o WHICH MAY NOT BE USED.) 
01491/930119-0914 

PAGE 1 OF 



RMITTEE NAME• ~C>~Rl!:S5 (Include 
,i/ity Namtt/Locat/c •entJ 
~_J.Lf..W_J-., __ .._QR.Q_j~ _ _t _ __e ________ _ 
~K~_Jl8I__R_QJ1MAJL ___________ _ 

_--11f..W_~~~L-----~L~74L_ 
------------------------ --------------
~CIL)T'!it:j_fJL_ilf..QE.Q.R_O w T p --------
)CATIOtiJ:..L..i.ll..Q£.QR.Q_ ______ MA D 27 40 _ 

NATIONAL POLLUTA.N 

DISCHARGI 
2-16 

CHARGE ELIMINATION SYSTEM (NPDES) 
ITORING REPORT !DMR/ 

MAJOR 
CSUBR S) 

F - FINAL 

17-19. 

MA0100781 001 A 
PERMIT NUMBl!:R 

FROM I O t I f"I f.. I Pi ·1· I 

Form Approved 

0MB No. 2040-0004 

TREATMENT PLANT OUTFALL 
EFFLUENT 
*** NO DISCHARGE I __ I *** 

TTN: RON LABELL~, PLANT SUPT. NOTE: Read instructions before completing this form. 
(3 Card Only) QUANTITY OR LOADING 

PARAMETER 

(32-37) 

OLIOS, SETTLEABLE 

10545 1 0 1 
:FFLUENT GROSS 
Ill ANO GR!:ASE 
:soXHLET 
)0550 1 
=fFJ .. U_ENT GROSS VALUE 
>QLYCHLORHIATEO 
HPHENYLS (PCBS) 
39516 1 0 1 AOMIN 

·• R O S S V A _L_UJ:: 
=Low, IN CONPUIT OP 

I X 
I SAMPLE I 

THRU TREd.TMENT PLANT1 L 
50050 1 0 1 AOMIN .. ······ 

~ R_Q_S.S_'LllU 

Ronald Labelle, Supt. 
Robert King, Proj. 

(46-53) (54-61) 

AVERAGE MAXIMUM 

****** ****** ( 

(4 Card Only) QUALITY OR CONCENTRATION 

(38-45) (46-53) (54-61) 

UNITS MINIMUM AVERAGE MAXIMUM 

) ****** 

TYPED OR PRINTED 

I CERTJFV UNDER PENALTY OF LAW THAT I HAVE PERSONALLY EX.A.MINEO 
ANO AM FAp.,IJLIAR WITH THE INFORMATION SUBMITTED HEREIN. ANO BASED 
ON MY INOUIRV OF THOSE INDIVIDUALS IMMEDIATELY RESPONSIBLE FOR 
OBTAINING THE INFORMATION. 1 BELIEVE THE SUBMITTED INFORMATION 
IS TRUE. ACCURATE ANO COMPLETE I AM AWARE THAT THERE ARE SIG 
f'fflCANT PENAL TIES FOR SUBMITTING FALSE INFORMATION. INCLUDING 
[...]
04-01-93 70. 4(1 73.7(1 -4.69 82.0(l 59.50 36.00 56.10 
04-02-93 67.9(1 58.90 13.25 55.00 39.00 36.00 34.55 
04-03-93 66.40 57 .90 12.80 58.00 53.50 38.50 33.62 
04-04-93 59.40 70. 50 -18.69 41.00 27.00 34.15 
04-05-93 11().2(1 102.40 7.08 70.00 60.50 39.50 43.57 
04-06-93 130.40 122.70 5.90 79.00 72.00 48.50 38.61 
04-07-93 144.50 92.40 36.06 130.00 113.50 56.00 56.92 
04-08-93 124.40 114.50 ., 0' 82.00 67.20 18.05 I, ,b 

04-09-93 107.20 107.70 -0.47 79.50 69.00 55. ~.o 30.19 
04-10-93 85.10 86.10 -1.18 86.00 67.00 48.50 43.60 
04-11-93 79.70 67.40 15.43 45.50 42.00 33.00 27. 47 
04-12-93 67.50 59.80 11.41 71.00 58.00 56.50 20.42 
04-13-93 94.40 86.20 8.69 95.50 79.50 47.50 50.26 
04-14-93 121.40 101. 70 lb.23 97.00 80.00 46.20 52.37 
04-15-93 122.40 105.30 13.97 95.00 79.50 60.00 36.84 
04-16-93 106.00 96.10 9.34 78.50 40.00 30.00 bl. 78 
04-17-93 80.50 73.40 8.82 96.00 79.50 42.00 56.25 
04-18-93 70.40 78.70 -11. 79 45.00 42.00 25.10 44.22 
04-19-93 110. 70 96.40 12.92 63.00 54.00 45.00 28.57 
04-20-93 103.1() 79.00 23.38 82.00 70.50 39.50 51.83 
04-21-93 146.70 121.70 17.04 105.50 87. 50 51.50 51.18 
04-22-93 120.20 110.80 7.82 103.00 86.00 44.00 57 .28 
04-23-93 124.40 109.40 12.06 80.00 73.00 60.00 25.00 
04-24-93 87 .00 84.30 3.10 55.00 43.00 28.20 48. 73 
04-25-93 76.70 72.0(l 6.13 6~ .• oo 53.00 33.00 47.62 
04-26-93 144.20 110.00 23.72 110.00 95.0(l 4B.50 55.91 
(if; ,..,]_01" 83.60 81. 70 2.27 59.50 50.00 ~.6.0(i 5.88 

'" G -93 132.00 124.00 6.06 75.00 64.0(i 47.70 36.40 
'9-93 131. 20 160.70 -22.48 %.00 81.00 61.00 37.76 

.S0-93 115.10 10B.b0 C • C 94.00 81.00 78. 50 ib.49 
'" 

... 1.0,.1 

r;lN 59.40 57 I ;lo -22.48 41.00 39.00 25110 5.88 
MAX 146.70 16(1.70 36.06 130.00 113, 50 78. 50 61.78 
AVERAGE 102177 93.80 8.73 79.13 66.88 46.20 41.61 



CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

SET SET FECAL D.O. D.O. 

INFL~ENT 
fH (DUP) 

EFf~UENT 
pH (DUPl SOLIDS ML/L SOL!~S ML/L COLIFORMS/ INFLUENT EFFLUENT 

DATE NFLUEtH tFFLLIENT INFLUENT EFFLUEtn 100 ML MG/L M6/L 
04-01-93 6.89 6.90 6.64 6.65 1.50 0.10 20.0 5.8 10.4 
04-02-93 6.72 6.73 6.67 6.68 0.50 0.10 20.0 7.6 10.6 
04-03-93 6.83 6.84 6.61 6.63 2.50 0.10 20.0 6.8 10.6 
04-04-93 6.77 6.79 6.54 6.56 0.70 0.10 20.0 6.8 9.2 
04-05-93 6.77 6.78 6.46 6.48 1'. 00 0.10 20.0 5.4 9.8 
04-06-93 6.78 6.79 6. 59 6.60 2.50 0.10 20.0 4.9 9.7 
04-07-93 6.54 6.56 6.64 6.65 2.50 0.20 20.0 5.5 10.0 
04-08-93 6.90 6.90 6.64 6.64 : .• 50 0.10 48.2 5.0 9.6 
04-09-93 6.89 6.88 6.52 6.53 2.00 0.10 20.0 4.8 9.1 
04-10-93 7.04 7.02 6.63 6.61 2.00 0.10 20.0 5.1 9.3 
04-11-93 6.85 6.87 6.61 6.63 0.10 0.10 20.0 5.5 8.7 
04-12-93 6.80 6.82 6.56 6.56 1.50 0.10 107.2 4.5 9.4 
04-13-93 6.74 6.76 6.39 6.41 0.20 0.10 20.0 5.5 9.1 
04-14-93 6.83 6.85 6.53 6.55 3.00 0.10 20.0 4.9 8.8 
(l4-15-93 7 .68 7.70 6.80 6.82 0.50 0.10 20.0 4.3 9.4 
04-16-93 6.88 6.90 6.50 6.48 1.00 0.10 20.0 4.6 8.5 
04-17-93 6.71 6.71 6.58 6.56 2.00 0.60 25,1 6.4 8.8 
04-18-93 6.76 6.78 6.39 6.41 0.50 0.10 20.0 5.2 9.3 
04-19-93 6.92 6.94 6.74 6.75 1. 50 0.10 20.0 5.0 9.5 
04-20-93 6.93 6.93 6.36 6.38 4.50 0.10 20.0 4.3 9.2 
04-21-93 6.95 6.96 6.57 6. 59 2.00 0.10 20. (1 3.8 8.4 
04-22-93 6.84 6.82 6.59 6.61 2.50 0.10 40.7 4.3 8.4 
04-23-93 6.76 ' .,, 6.49 6. 51 1.00 0.10 20.0 4.2 8.1 b, 10 
04-24-93 6.81 6.83 6.28 6.26 2.00 0.10 20.0 3.4 8.8 
04-25-93 6.94 6.93 6.48 6.50 1. 5(1 (1,1(1 20.0 4.3 8.5 
04-26-93 8.42 S.44 6.79 6.79 o.so 0, 1(1 20.(l 3.9 7.9 
(1/' ~1-93 6.63 6.65 5.81 5.83 0.30 (1.10 50.1 8.6 10.6 
n ,-93 6.81 6.83 6.55 6.57 !;,,O(l (1.30 20.0 5, (I 9.4 

29-93 6.96 6.95 6.59 6.60 2.50 (i.10 20.(1 5.0 9.5 
vi-30-93 6.91 6.93 6.37 6.39 0.20 (1.10 20.(l 3.5 8.2 

F,T,I 6. 54 6.56 5.Bi 5.83 (l,1() 0.10 20.0 
., • 7.9 

ln 
._:', 

MAX 8.42 8.44 6.80 6 0':0 5.00 0.6(1 107 .2 8.6 10.6 ,Uk 

~VERASE 6. 91 6.92 ' C7 6. 54 1. 70 0.13 25.7 :1.1 9 ·1 o. ,,.I,_\ ,L 



CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

AVE. SLUDGE AVE. SLUDGE AVE. SLUDGE AVE. SLUDGE SLUDGE SLUDGE 
DEPTH (IN.) DEPTH ( IN. l DEPTH (IN.) DEPTH (IN.) PUMP (HRS) PUMP (HRS) 

DATE CLARIFIER ti CLARIFIER tt2 CLARIFIER li3 CLARIFIER tt4 ttl #2 
04-01-93 15.0 16.0 15.0 21.0 4.00 :,.00 
04-02-93 15.0 . 18.0 20.0 18.0 4.00 4.00 
04-03-93 18.0 21.0 22.0 21.0 6.00 b.00 
04-04-93 14.0 16.0 17.0 17.0 5.00 2.00 
04-05-93 16.0 18.0 21.0 14.0 2.00 3.00 
04-06-93 11.0 16.0 16.0 20.0 5.00 6.00 
04-07-93 17.0 17.0 19.0 23.0 2.00 2.00 
04-08-93 15.0 18.0 18.0 22.0 2.00 2.00 
04-09-93 19.0 20.0 21. 0 20.0 b.00 6.00 
04-10-93 16.0 18.0 21.0 18.0 6.00 4.00 
04-11-93 15.0 15.0 20.0 20.0 
04-12-93 20.0 18.0 20.0 19.0 2.00 2.00 
04-13-93 16.0 18.0 23.0 24.0 7.00 6.00 
04-14-93 16.0 20.0 25.0 27.0 4.00 5.00 
04-15-93 17.0 19.0 23.(l 23.0 7.00 6.50 
04-16-93 19.0 24.0 25.0 23.0 6.00 6.00 
04-17-93 21.0 18.0 22.0 2~ .• o 3.00 4.00 
04-18-93 17 .o 27.0 24.0 22,0 4.00 3.00 
04-19-93 14.0 21.0 21.0 18.0 7.00 b.00 
04-20-93 15.0 18.0 17.0 18.0 4.00 2.00 
04-21-93 15.0 24.0 23.0 27.0 5.00 5.00 
04-22-93 18.(l 30.0 31.(i 22.0 7.00 4.00 
04-23-93 19. 0 23.0 27.0 24.0 4.00 6.00 
04-24-93 17 .o 23.0 22 ,(l 20.0 2.00 2.00 
04-25-93 17.0 20.0 20.0 17 .0 
04-26-93 20.0 22.0 22.0 21.0 ~ .. oo 4.00 
rt! ~,-93 15 .(l 23.0 19.0 23.0 4.00 3.00 
'.' 

{i J-93 19 ,(l 22.0 25.0 26.0 
,o ,i.7 18.0 13.(i 17 ,(i 23.0 7.00 7.00 . ,-7.j. 

,.,, -.30-93 20.(l 23.0 21.(l 21.0 6.00 2.00 

TOTAL 504.0 599.0 637.0 &3~1.0 126.00 113.50 
MIN 11.0 13.0 15.0 14.0 2.00 2.00 
MAX 21.0 3(i,O 31. 0 27.0 7.00 7.00 
AVERASE 16.8 20.0 21.2 21.2 4.67 4.20 



CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

SLUDGE SLUDGE 
PUMP (HRS) PUMP (HRS) INCINERATOR CENTRIFUGE CENTRIFUGE CENTRATE CAKE 

DATE tt' lf4 HOURS 1000 GAL. % SOLIDS TSS MG/L 'l. SOLIDS ,• 

04-01-93 6.00 9.00 11.00 10.50 6.70 178 25.20 
04-(12-93 7 .00 4.00 24.00 21.89 5.90 692 27.00 
04-03-93 6.(10 6.00 3.00 
04-04-93 2.00 23.00 6.38 6.40 208 29, 1() 

04-(15-93 2.00 2.00 24.00 21. 89 4.90 144 25.70 
04-06-93 6.50 6.50 24.00 21.89 4.80 100 31.90 
04-07-93 2.00 2.00 23.75 6.38 5.80 120 29.80 
04-08-93 2.00 2.00 19. 7~. 12.04 6.00 456 26.90 
04-09-93 6.00 6.00 23.75 20.66 4.70 296 28.20 
04-10-93 2.00 2.00 23.00 10.01 5.30 268 27.40 
04-11-93 15.00 
04-12-93 2.00 2.00 19.50 6.96 5.20 168 31.60 
04-13-93 7.00 4.00 13.50 11.7~· 4.70 264 32.00 
04-14-93 8.00 7.00 11.50 10.01 5.10 114 31.20 
04-15-93 4.50 6.00 23.75 20.66 5.20 176 29.70 
04-16-93 6.00 6.00 23.00 13.92 4.00 128 23.60 
04-17-93 3.00 1. 00 23.00 2.18 2.60 92 30.60 
04-18-93 9.00 8.00 23.00 20.01 3.30 96 30.30 
04-19-93 6.00 5.00 24.00 20.BB 5.30 120 27 .10 
04-20-93 3.00 2.00 23.00 3.26 4.80 98 27.20 
04-21-93 4.00 4.00 21.2:, B.70 4.60 164 26.40 
04-22-93 7.00 6.00 24.00 20.88 4.50 176 29.00 
04-23-93 6.00 4.00 23.00 20.01 4.00 212 30.70 
04-24-93 2.00 2.00 19.50 6.09 3.10 114 27.30 
04-25-93 21. 58 
04-26-93 7.00 4.00 23.00 14.14 3.90 110 28.80 
0-4-'' 7-93 3.00 2.00 23.50 24.69 4.30 92 33.10 
(i, .o, 23,25 28.32 4.90 128 32.00 

/•J 

,1-93 6 .00 2.00 20.25 20.B6 :,. 70 176 33,70 
'.·, .:,0-93 4.00 4.00 24.00 20.88 5.60 120 29.50 

TOTAL 127 .00 110. 50 621. 83 40~1. 82 
MIN 2.00 1.0{i 3.00 2.18 2.60 92 23.60 
MX 9.00 9 .O(l 24.00 28.32 t,, 70 692 33.70 
AVERA.GE 4.88 4.09 20.73 15r03 4.86 186 29 .07 



CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

CHLORINATION CHLORINATION OIL & GREASE 
DOSAGE POST RESIDUAL EFFLUENT 

DATE LBS MG/L MG/L 
04-01-9~. 3781 5.60 
04-02-93 361() 5.50 
04-03-93 2782 5.40 
04-04-93 25b5 4.40 
04-05-93 3085 4.70 
04-06-93 3055 5.00 16.00 
04-07-93 3090 5.30 
04-08-93 3280 4.80 
04-09-93 3344 5.40 
04-10-93 3118 5.00 
04-11-93 2460 5.90 
04-12-93 2955 4.10 
04-13-93 3225 4.90 12.00 
04-14-93 3400 5.90 
04-15-93 2990 5.80 
04-16-93 3200 5.10 
04-17-93 3140 5.20 
04-18-93 ~.020 6.50 
04-19-93 3143 5.80 
04-20-93 2940 5.90 15.00 
04-21-93 2820 6.20 
04-22-93 3009 5.70 
04-23-93 2810 4.70 
04-24-93 2902 5.80 
04-25-93 2395 6.00 
04-26-93 257~, 5.10 
(ll "'7-93 3725 4.40 32.00 
0 -93 3300 5.20 

!9-93 28:,7 6.00 
~- . .J0-93 3034 4.70 

TOTAL 91610 
MIN 2395 4.10 4'1 r'\" 

.ii.. l•ll 

MAX ....... n~ 
.)/bl 6.50 32.0(i 

AVERAGE 3054 ~,.33 18. 75 



CJTY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 

PLANT PERSONNEL COMPOSITE SAMPLE INFORMATION 

1. COMPOSITE FROM 12AM TO 11 PM 
NAME TITLE GRADE ., NUMBER OF SAMPLES IS 24 i., 

ROBERT KINS PROJECT MANAGER ., 3. 1 HOUR INTERVALS BETWEEN SAMPLES I 

LISA HUBLEY OPERATIONS MANAGER b 4. COMPOSITE PROPORTIONAL TO FLOW 
WARREN ABREU CHIEF OPERATOR 7 
TOMAS ANDRADE CHIEF OPERATOR 7 
JAMES GALIPEAU CHIEF OPERATOR b 
MORRIS STEBENNE GRADE OPERATOR b 
ALBERT SANTOS GRADE OPERATOR 5 
SHAUN NILES CHIEF OPERATOR 7 
STEVEN LAMBALOT CHIEF OPERATOR b 
JOHN CALDAS SRADE OPERATOR ' ,• 
THERESA ALMEIDA LABORATORY MANAGER 4 
DANIEL PLANTE LABORATORY TECHNICIAN 3 
MICHAEL FRADE MAINTENANCE 2 
DANIEL BRISSON MAINTENANCE 4 

PLANT DESIGN DATA: 
TYPE: PRIMARY CURRENT AVERAGE FLOW 30 

DESIGN CAPACITY: 30 MGD 



ESR 

PROFESSIONAL SERVICES GROUP 
NEW BEDFORD WASTEWATER TREATMENT PLANT 

EQUIPMENT STATUS REPORT MONTH OF APRIL, 1993 

(OUT OF SERVICE) (OFF-LINE) 

ITEM UNIT & UNIT OS OL DATE-OFF DATE-ON REMARKS 
# 

1 #1 SLUDGE X 11/15/93 4/16/93 REBUILD 
FEED PUMP 

2 #1 SLUDGE X 
FEED PUMP 11/15/93 4/16/93 REPAIR AND REBUILD 

DRIVE 

3 RSP MOTORS MONTHLY INSPECTION 

4 AIR SEMI-ANNUAL PM 
COMPRESSORS 

5 ALLIED X 3/29/93 4/1/93 REMOVED BLOCKAGE 
POLYMER UNIT 

6 FILTOMAT X 4/1/93 DEBRIS IN SCREENS 

7 ALLIED X 
COLLOID 4/1/93 4/6/93 REPLACE BLOWER 

POLYMER UNIT UNIT 

8 #3 SLUDGE X 4/1/93 4/2/93 BROKEN ASSEMBLY 
FEED PUMP REPLACED 

9 #1 CATENARY X 4/4/93 4/5/93 ELECTRICAL PROBLEM 
BAR SCREEN 

10 LOWER 
SCRUBBER X 4/8/93 FLUSHED CLOGGED 
NOZZLES NOZZLES 

11 ACRISSON 
POLY X CLOGGED INDUCTOR 

INDUCTOR 



12 CENTRIFUGE X 4/7/93 REPAIRED 
#2 

13 CHEMICAL X 4/7/93 PM 
DIFUSSER #2 CLEANING 

14 CLARIFIER 4/11/93 ELECTRICAL PROBLEM 
DRIVE #2 

15 #2 CLARIFIER 4/11/93 REPAIR CHAIN 
DRIVE 

16 FILTOMAT X 4/12/93 HEAVY SOLIDS INFLUENT 
CONCENTRATIONS 

17 LOWER 
SCRUBBER X 4/12/93 REMOVED AND CLEANED 
NOZZLES NOZZLES 

I 
' 

18 LIME SYSTEM 4/13/93 SHAKEDOWN 

19 CENTRIFUGE X 4/13/93 REPLACE BELTS 
#1 

20 OVERALL X REPAIR-REPAIR 
FACILITY LIGHTING 

21 CHEMICAL X 4/14/93 PM CLEANING 
DIFFUSER #2 

22 0 72 ANALYZER X 4/16/93 CLEAN AND RECHARGE 
PROBE 

23 OVERALL X 4/21/93 REPAIR MAIN GATE 
FACILITY 

24 SLUDGE FEED X 4/21/93 BEARING AND SCREW 
CONVEYOR INSPECTION-REPAIR 

25 ASH SCREW X 4/21/93 BEARING AND SCREW 
CONVEYOR INSPECTION-REPAIR 

26 CHLORINE 4/21/93 CHANGED WHIPS 
ROOM 

27 CHEMICAL X 4/21/93 PM AND CLEANING 
DIFUSSER #3 



n 

I I 28 INFLUENT 4/20/93 LUBRICATION PM 
GATES 

29 BAR SCREENS 4/20/93 MONTHLY PM 

30 0 2 ANALYZER X 4/27/93 RE CELEBRATE PROBE 

31 OVERALL 4/27/93 REPLACE POWER SUPPLY 
FACILITY CORD 

32 OVERALL X REPAIR DISTRIBUTION 
FACILITY CHAMBER DOOR 

33 CLARIFIER X 4/28/93 REPAIR CHAIN DRIVE 
DRIVE #2 AND SPROCKETS 

34 CHEMICAL X 4/28/93 PM AND CLEAN 
DIFUSSER #4 

35 INFLUENT X 4/30/93 REPAIR INSTALLATION 
SAMPLE PUMP AND REBUILT PUMP 

36 INCINERATOR HEAT PROFILE CHANGE 



PROFESSIONAL 
SERVICES GROUP, INC. 

June 11, 1993 

Mr. Jeffrey Gould, Chief 
Water Pollution Control 
Department of Environmental Protection 
20 Riverside Drive 
Lakeville, Massachusetts 02347 

RE: NPDES Monitoring, May 1993 

Dear Mr. Gould: 

n 1111 I 7 1000 \..:·._ .\ ,......,JV 

DEPT. OF PUBUC WORKS 
NEW BEDFORD, M.ASS. 

Enclosed please find compliance reporting documents for the New 
Bedford Water Pollution Control Facility. Compliance reporting 
documents for the month of May, 1993, include the Discharge Moni
toring Report (MA 0100781), the Maintenance Task Summary, and the 
Monthly Monitoring Report operational spreadsheets. 

In summary, the New Bedford primary treatment plant was in full 
compliance with all discharge parameters set forth in the NPDES 
Permit, and with stipulations of the Consent Decree. Incinera
tion destruction tonnage totaled 140 tons dry solids, with 126 
tons of dewatered sludge and 14 tons of thickened grease. Fecal 
Coliform geometric mean was 28.1 colonies per 100 ml. sample, 
with a maximum level for the month of 186.2 colonies, detected on 
May 16th. 

Total Suspended Solids removal averaged 55 % for May, and was at 
46 % removal on a 12-month moving average. Effluent TSS was 48 
rng/L, with 54 mg/L TSS on the Effluent moving average. Biochemi
cal Oxygen Demand removal reached 20 %, with an average Effluent 
value of 115 rng/L. 

A summary of compliance with major Consent Decree and NPDES sti
pulations and parameters for May, 1993, follows. 

--------------------------- MAY 1993 ---------------------------

TSS % 
REMOVAL 

12-MO. 

Limit: 45 

05/93: 46 

EFF. 
TSS FECAL TONS 

12-MO. COLIFORM MO. 

75 200 90 

54 28.1 126 

Fort Rodman, New Bedford, Massachusetts 02744 
(508) 991-6166 FAX (508) 991-617~ 

TONS TONS 
3-MO. 12-MO. 

100 120 

106 122 



Letter: Mr. Jeffrey Gould 
NPDES Permit Monitoring, May 1993 
Page 2 

In addition to removal and Effluent discharge parameters, grit re
moval volume was 56 yards for the month. Fifty yards of grit was 
removed from the grit chamber ahead of the treatment works, with 
another 6 yards removed by in plant degritters. 

Should additional information, explanation or documentation be 
necessary, please contact me directly at (508) 991 - 6166. 

Sincerely, 

~4 
Robert King, 
Project Manager 

ENC: ( 17) 

cc: NPDES Program Operations Section (WPC) 
U.S.E.P.A. Permit Compliance Section 
James Small (CDM) 
Lawrence Worden (City of New Bedford) 
Ronald LaBelle (City of New Bedford) 
Scott Alphonse (City of New Bedford) 
File 



PROFESSIONAL 
SERVICES GROUP, INC. 

CITY OF NEW BEDFORD WATER POLLUTION CONTROL FACILITY 
MONTHLY REPORT 

MONTH OF MAY, 1993 

AUTHORIZED REPRESENTATIVES: ROBERT KING & RONALD H. LABELLE 

AUTHORIZED SIGNATURES~ k~ 

Fon Rodman, New Bedford, Massachusetts 02744 
(508) 991-6166 FAX (508) 991-6179 



E.RMITTEE: NI\M. .,DRESS (Include 
acility Name/Locati ·ruent) 
wg_J1.£1L_tL-£0.R.Q__LLY-_____________ _ 

~~H!f=_D._iil__R.fl.!)}1.AiL __ ---------
-- -~lii_a.E.QEJlRJ}__ ____ -~L-
-------------------------------------

NI\TIONAL POLLUT"w ~,scHARG£ ELIMINATION SYSTEM (NPDESJ 
DISCHARG ~NITORING REPORT (DMRJ 

~----'-(-=-2·..:.;16::,.J_ (17-19, 

MA01007B 1 ==i j 001 A 
PERMIT NUMBER DISCHARGE NUMBER 

MONITORING PERIOD 

MAJOR 
CSU8R S) 
F - FINAL 

Form Approv, 

0MB No. 2040-0004 

TREATMENT PLANT OUTFALL 
EFFLUENT ~A.£!._LITY,iE_ Li:3.£.Cl.fJJRQ_li{_T_J> - - - - - - - -

=-0~TIOrj_£JL __ e...!;_Q£_QR.O ----- MA 02740 -
ATTN: RON LA3Ellf, PLANT SUPT. 

YEAR . -··· I 
FROM! 931 05 I 01 Tol·e·~, fic,,: ~ *** NO DISCHARGE , __ , *** . 

/20-21/ NOTE: Read instructions before completing this form.' 

PI\RAMETER 

(32-37) 

(J Card Only) QUANTITY OR LOADING (4 Card Only) QUALITY OR CONCENTRATION 

1 
(46-53) (54-61) ()8-45) (46-53) (54-61) NO. FREo:;FENCY 

EX ANALYSIS 

SAMPLE 
TYPE 

AVERAGE I MAXIMUM I UNITS MINIMUM AVERAGE MAXIMUM UNITS 
62-63)1 (64-68) 

C5iJ STATRE 96HR 
MYSID. ~AHIA 
AN3E 1 0 1 

.FFLU'.::NT ldOSS 
O\:L FLTH 40A'I 
AMPTA 
2,Y1C 1 0 1 

. F F LU dH G ':1 0 S S 
OFL FLTH 7DAY 
PRINODON 
BZ~A 1 0 1 ArMIN 

~FFLUENT GQOSS VALUE 
J0AEL STATRE 96HR AC 
U MYSID. UAHIA 

DN3E 1 0 1 
EFFLU~NT GROSS 

OD, 5-0AY 
C!'.'.O Dc.G. C) 

1J 31 Cl 'I 0 1 
-fFLUi::NT GROSS 

H 

)0400 1 ~ 1 
_FcLUENT GJOSS 

TOTAL 

Ronald Labelle, Supt. ww· 
Robert King, Prjt. Hanag 

TYPED OR PRINTED 

****fr* ****** I( > 

I CE.RTJFY UNDER PENALTY OF LAW THAT I HAVE PERSONALLY EXAMINED 
ANO AM FAPJIIUAR Wl"TH THE INFORMATION SUBMlnEo HEREIN, ANO BASED 
ON MY INQUIRY OF THOSE INOIVIDUALS IMMEDl"TELY RESPONSIBLE FOR 
OBTAINING THE INFORMATION. I BELIEVE THE SUBMlnEo INFORMATION 
IS TRUE. ACCUR"TE "ND COMPLCTE I AM AWARE TH"T THERE ARE SIG 
NIFICANT PENAL TIES FOR SUBMITTING FALSE INFORMA TlON. INCLUDING 

IrHE POSSIBILITY OF FINE ANO IMPRISONMENT SEE 18 use § 1001 ANO 
))USC\ 1319 (P,.noltir.1 undn fhf',,u> statult>,'f ma:v mdudr (inf'1t up t,, SW,IHHI 
nnd or maximum ,mpri~m,nwul of hrtu'f"f'n 6 month:( and,:; .,,ar.~., 